



Test Certificate: Chilt/T02014

This certificate is awarded to:

Golden Pharos Europe Ltd.
The Greens Building
4-8 Cambridge Road
Stansted
Essex CM24 8BZ

This document confirms the calculations to BS EN ISO 10077-1:2000 were conducted on your specimens and the following results were achieved.

Summary of testing specimens	Result
Fully glazed doors 2.074m x 1.19m and 2.074m x 1.19m (both with mullion)	2.0 W/m ² k
Fully glazed doors 2.074m x 1.49m and 2.074m x 1.79m	1.9 W/m ² k
Glazed and panelled door 2.074m x 1.19m	2.0 W/m ² k

The results relate only to the specimens calculated, as detailed in the full report reference number Chilt/T02014

Richard Bate - Engineer

Date: 14/01/03

Mostyn Bullock - Principle Engineer

Date: 14/01/03

Chiltern Dynamics

Chiltern House, Stocking Lane, Hughenden Valley,
High Wycombe, HP14 4ND, United Kingdom

Tel: 01494 569800

Fax: 01494 564895

Web: www.chilterndynamics.co.uk

Email: cd@chilterndynamics.co.uk

Page 1 of 1

This document is confidential and remains the property of Chiltern International Fire Ltd